CONFIDENT EBONY, THRISSUR

CUBE TEST RESULT
CHARACTERISTIC
PERMISSIBLE COMPRESSIVE
DATE OF GRADE OF @ LIMIT (N/mm2) STRENGTH
SLNO | casTING DESCRIPTION CONCRETE (N/mm2)
7 Days | 28 Days | 7 Days | 28 Days
PILE CAP (COLUMN
1 07103123 pie s, pC3. PO M30 20 30 | 2178 | 33.19
2 | 10/03/23 %E CAP (COLUMN 12, a5 20 30 20 34.22
PILE CAP (COLUMN
3| 14103123 DCE pag poio PO M30 20 30 | 2015 | 30.96
PILE CAP (COLUMN
4 210923 057 by M30 20 30 | 2059 @ 32.15
PILE CAP (COLUMN C15,
5| 25003123 7 con) M30 20 30 | 23.03 @ 33.77
6 | 29/03/23 (F;'ZLOE) CAP (COLUMN €25, 1a 20 30 | 2266 32.3




	EBONY

